



### Certificate of Analysis

Product : Paraffin wax – TEK III  
Prod. Code : 4509  
Lot No : 521371  
Date : 06-01-2022  
Exp. date : 06-01-2025

Flocculation at **61.5 C** :  passed  failed  
Remarks :  
Debris :  passed  failed

Remarks :  
Colour : **clear**  
Water in Wax : **none**  
Block release : **+/- 10 min**  
Appearance of the block : **transparent**  
Ease of cutting : **good**  
Shape of sectioning : **ok normal shape**  
Cracking or tearing : **none**  
Expansion of sections : **good**  
Congealing point (ASTM D938) : **54,5°C (rotating thermometer)**  
Other observations : ---  
Result: :  released  not released

**Test result** **passed test**

**Actual value meets specification**

**Quality Assurance**  
Application Department | Sakura Finetek Europe B.V.

